

Thymosin Beta 4 (TB500)

DOSING GUIDE

The chart below shows various dosing options coupled with the amount (in mg) and frequency for each dose. Dosing should be determined by the physician on an individual patient basis.

Reconstitution Instructions for our 5mg and 10mg vials

Amount in Vial	Bac Water	Amount	Unit
5 mg	1mL	2.5 mg	50 units
5 mg	1mL	5 mg	100 units
10 mg	1mL	2.5 mg	25 units
10 mg	1mL	5 mg	50 units



Suggested Dose

500 mcg - 2 mg



Administration Method

Subcutaneous



Dose Frequency

Twice per week



Peptide Class

Synthetic peptide



Primary Benefit

Accelerates wound healing
time in joints and muscles



Notes

Works in synergy with
BPC-157